J2-126 J2-144 TRANSMISSION

Big Joe J2-126 J2-144 Transmission Parts List

Parts List 1

ITEMPART #DESCRIPTIONQTY
-- 2415-220000-1A GEAR CASE ASSEMBLY REPLACED BY ZK18-240000-A0-021
1 2415-220001-10 GEAR CASE - SEE NOTES1
2 2415-220002-10 COVER1
3 2415-220008-10 O-RING REPLACED BY 3060-020000-281
4 0000-000056-00 WASHER8
5 0000-000055-00 SCREW8
6 2415-GB10-00 GEAR SET1
7 1120-240007-30 WASHER1
8 1120-240008-30 LOCKING PLATE1
9 0000-000730-00 BOLT M8X203
10 0000-001284-10 BEARING2
11 2415-220009-10 COVER2
12 0000-000077-00 SCREW14
13 2415-GB10-10 GEAR SET1
14 0000-000379-00 LOCK WASHER1
15 0000-001055-00 WASHER Ø141
16 0000-001056-00 NUT M14×1.51
17 2415-220014-10 SEAL WASHER TC100X150X131
18 2415-220003-1A OUTPUT SHAFT1
20 2415-220010-10 SEAT1
21 0000-001285-10 TAPERED ROLLER BEARING2
22 2415-220012-10 PLATE1
23 0000-000255-00 BOLT6
25 2415-220015-10 SEAL WASHER TC35X62X71
26 0000-000762-00 ELASTIC COLLAR1
27 0000-000183-00 RING1
28 0000-001282-10 BEARING2
29 2415-220011-10 SLEEVE1
30 2415-220013-10 GEAR1
31 0000-000321-00 SCREW8
32 0000-001286-10 BEARING1
33 0000-001283-10 BEARING1
34 2415-220016-10 DUST RING - RING WIPER VL-1601

Parts List 2

ITEMPART #DESCRIPTIONQTY
-- ZK18-240000-A0-02 GEAR CASE ASSEMBLY REPLACED BY ZK18-240000-3B1
1 0000-000911-00 BOLT M8X206
2 ZK18-240011-00 PLATE1
3 ZK18-240017-00 WASHER1
4 ZK18-240009-00 DUST COVER1
5 0000-001285-10 TAPERED ROLLER BEARING2
6 ZK18-240004-00 SEAT1
7 ZK18-240012-00 PLATE1
8 0000-001786-00 SEAL WASHER TC35*62*71
9 0000-001445-00 BEARING REPLACED BY 3090-010000-292
10 ZK18-240010-00 SLEEVE1
11 ZK18-GBA0-00 GEAR KIT (Z1/Z2=28/94)1
12 ZK18-240006-00 COVER PLATE1
13 0000-000762-00 ELASTIC COLLAR1
14 0000-001056-00 NUT M14×1.52
15 0000-000070-00 SCREW6
16 0000-000379-00 LOCK WASHER1
17 0000-001055-00 WASHER Ø141
18 ZK18-240008-00 COVER1
19 0000-000056-00 WASHER22
20 0000-000077-00 SCREW14
21 0000-000055-00 SCREW8
22 0000-001054-00 BEARING 302042
23 ZK18-240005-00 COVER1
24 0000-001789-00 O-RING REPLACED BY 3060-020000-281
25 ZK18-240003-00 GEAR CASE1
26 ZK18-GB00-10 GEAR KIT (Z1/Z2=6/43)1
27 ZK18-240007-00 OUTPUT SHAFT1
28 0000-001790-00 BEARING 619202
29 0000-001791-00 ELASTIC COLLAR 1401
30 0000-001792-00 SNAP RING 100 REPLACED BY 3050-010000-191
31 0000-001787-00 SEAL WASHER REPLACED BY 3060-030000-141
32 ZK12-240011-00 WASHER1
33 0000-000321-00 SCREW8
34 0000-000159-00 LOCK WASHER8
35 ZK18-240015-00 GEAR1
36 ZK12-240017-00 PLUG-TRANS1
37 ZK12-240016-00 PLUG-TRANS1